LK




| 4£ | dOTtware cngineering \avvi) B Fwv

QUESTION PAPERS FOR MBA (DSM) & EMBA END TERM
EXAMINATION, MAY 2019
(Semester — 11 & V)

INDEX

S1 | Department [ programme | Paper Code |  SEM- \ SEM-IV

; i T PR i S \A_ Page no. \ Page no.

1 l School of Management M.B.A W MGT ‘ 200-213 \ 214-225

B T MGF b . | 226230 |

|

< EX (old)] Brzo—El

FEE | MGH I = | 261242 |

5 MGI \ - | 243245 |
: c | MGM \ —- i 246-247 J
7 | MGS 5 248 T 249 J
3 EMBA EMBA | 250262 | 263279 |
9 TEFM \ - | 271287 J
E’ilo | EHR/EIT/EKTM/EMK/ESCM \ - | 288-303 J




QUESTION PAPERS FOR M.TECH. Il SEMESTER (FT&PT) & IV |
SEMESTER (PT) & Ph.D WORK END TERM EXAMINATION,

MAY 2019
L Departments Paper Code | Il SEMESTER (FT/PT) & IV
[...]
Answer any TWO parts of the followmg R i : (2'5(-10 =20) v

(a) Derive the expressnon for response of a undamped free vibration of a SDOF
system using exponential form. . ." -

(b) An empty elevated water tank is: pulled by a steel cable by applymg a 30 kN
force. The tank is pulled horlzontally by 5 cm. The cable is suddenly cut and
the resultmg free vibration is recorded. At the end of fi ve complete cycles, the
time is 0.2 sec. and amplitude is 2 cm. determine the damping ratio, natural
period of undamped vibration, effective stn‘fness effectlve welght and
damping coefficient for the given data.

(c) A vertical single cylinder diesel engine of 500 kg mass is mounted on
'springs with k = 200 kN/m and dampers with € = 0.2. ‘The rotating parts are
well balanced. The mass of the equivalent.reciprocating parts is 10 kg and
the stroke is 200 mm, Determine the dynamic amplitude of the vertical

motion, the transmissibility and the force transmitted to the foundation, if
engine is operated at 200 rpm. »

Answer any TWO parts of the following: - (2 x 10 = 20)

(a) Derive an expression for dynamlc magnlﬂcatnon factor for an undamped
SDOF system subjected to harmonic loading , F(t) = Fesin(wt).



Q4 An
swer any TWO parts of the following:

Q.5

b S —

in D |
oscillator%xgzje magnification factor of forced vipration prOdUC
pPlaced at th 91 the middle of the beam at a speed of 600 rpm-. e flection

of the beameemlddle of the beam is 5000 N and produces a static d€
qual to 0.025 cm. Neglect the weight of beam and as

the dal-n N
propoﬂioﬁgﬁoiz equivalent to a force acting at
1e velocity and equal to 500 N at 2 velocity of 2-2
dissipated PEF

(¢) What i
s Equij ;
cycle for visam ot Viscous Damping? Show that the enerdy
us damping can be expressed by:

T 28(w/u3n)
Bl 2 sescs sinbisnsssasiniossmbsaisasnidiotsdss
kK (-(w/wn)’)? + [26w/wa)]’

(a) Describ (2 x 10 = 20)
i diagrames.the response of a Rectangular impulse loading with help of neat
A po : : '

propperlt-?ble eccentric mass shaker is used to evaluate the in situ dynamic

disp,acles ki St"fcmre, using two different frequencies and measuring the

ement amplitudes as well as the phase angles. A test was carried out

orded: ‘

0 i o1
n a single story building and the following responses were rec
- 80

(1) wy = 18.3 rad/s, Fo; = 837 kN, X4 = 0.139x 10° m, ©1= :
(2) wz = 60.99 rad/s, Fo, = 9300 kN, Xz = 0.332 X 103 m, ©,=174.29"
io for the structure.

Determine the natural frequency and damping rat
(c) Determine the response of a system shown in Fig.1 to a perio
shown in Fig.2 . F(b

Y Rl

dic loading

P

o }‘_ D >t
Ph BigDl- TTp

""" Fig.1 :

Answer any TWO parts of the following: (2 x 10 = 20)
(a) Determine the natural frequencies and mode shapes for the shear frame
= 5 x 106 Nm2, M = 500 kNs¥m, span = 5 m.

shown in Fig. 3. Take El=
it yd A - Y a— fa—
S e TR ' TR
7 i e )
EX-LConst, B :
lre il
Fig.3 " Figa o

b) Determine the response due to harmonic excitation for the .
() Do in Fig. 4. Take EI = 24 x 10° N, M = 500 kNs/m B0 = 0, Fagh <
(10000 sin30t) kN, stofrey htelghtf= 3hm, ’ , Fa(t) =

i tion of motion for the MDOF syste s

(c) Wiite the €942 , ystem shown in Fi
' tural frequencies and mod g.5. Also

determin® the na . ;1‘ o e shape gthe SYStem_




—bb —
| Roll NO.......cuuu.-...

Total No. of Pages:02
M.Tech. ISTEI CIVIL ENGE

SECOND SEMESTER

END SEMESTER EXAMINATION  May/June-2019

CE 6021 : Material Science &Technology

Time: 3:00 Hours Max. Marks : 100

Note “Answer all questlon by Selectmg any two parts from each

A _;,squestlons AL | s
_______ ~All questlons carry equal marks [ e TR ""i :

o gff’f»Assum i surtable missing data, if any

Q.1 [a] What are the raw matenals for the manufacture of cement?
Mention the function in the propertles of cement. :
[b]How do accelerators affects the concrete in which they are added?

. 'What are their 31de effects’?

[c]Why do superplastlclzers perform better than surface-actlve
- agents? w0 (10x2—20)

Q. 2[a] D1st1ngu1sh between segregatlon and bleedmg of concrete.
[b] Explain the chemistry as to why gypsum is added during the
manufacture of cement. Why must the content of gypsum in the
cement be stnctly regulated? Does ettnng1te play any role? '

[c] What is non-destructive . testlng of concrete? Discuss any two
methods. (10x2= 20)

'Q.3[a] Howis concrete placed under Water‘P
[b] Write short notes on (i) S-N curve (11) Miner’s rule

[c] Discuss the effects of adding fly ash, silica fume and GGBFS n
concrete. ' (1 0x2=20)

Q.4[a] Explam the method of finding the ﬂexural and split tensile strength

for concrete.
[b] What are the causes of thermal cracking in concrete walls?

[c] How does creep manifest itself if concrete specimen is subjected
(10x2=20)

to a constant load.



— 67 —

- Q3[a] EXplain in détail about the Indian sténdard fecommended method
of concrete mix design (IS 10262:2009). | |
[b] What are the advantages and disadvantages of stearm cq,ring? |
[c] What are micro-cracks? Explain why they are caused and how do
they lead to the ultimate failure? (10x2=20)



(U8

5.A 15-storéy.double-

6.

. Explain in detail various design philosophies, which

. Analyse a continuous given beam using Two Cycle Momeh
~ three spans of 8.0 m, 7.8m and 7.0m respectively from |

. Explain the importance of Symmetry and Ant
explain the end conditions of cut members .

LY 6 S

Total No. of Pages 1 ROI NO. wcceemiiiiiannanne

SECOND SEMESTER  M.Tech.(Str. Engineering)

END SEMESTER EXAMINATION MAY - 20 19
CE-6032 DESIGN OF TALL BUILDINGS

Time: 3:00 Hrs. Max. Marks: 100

Note : . '

e Answer any five questions.
e Assume suitable missing data, if any.

v

. Write notes on the following:

@) Creep and shrinkage effects,

(11) Effect of foundation rotation,
(iii)  Live load reduction and 2
(iv)  Importance of structural form. (4X5=20)
are available for the design of tall

buildings. N HBEEL (20)
t Distribution ‘method, which consists of
eft to right. It is fixed at extreme ends and its
dead load is 25 kN/m on all spans along with _con'ce,ntratédiload_of_ 250 kN on ‘midspan of left span
and 200 kN concentrated loads at-middle third location of-second span from left: The ‘beam is also
subjected to live load of 30kN/m, 25kN/m and 35kN/m on lthe"épa__'v_r.ls_-f(o’rhfl‘eft to right. Additionally,
the beam is subjected to concentrated live loads of 400 kN at mid span‘of left span and 300 kN each
at middle third location of second span from left. LB R el ‘ - (20)

i-symmetry in the analysis of tall buildings. Also
e. beam) for their six degrees of freedoms when
you are taking benefits of symmetry and anti-symmetry. L e (20)
diagonally braced frame consists of three 5-storey regions. It is required to
determine drift at floors 5, 10 and 15 (i.e., where floor n is at the top of storey 1) for a uniform
wind load of 6.5 kN per storey. Assume elastic modulus of 200 KN/m?. Storey height is 3m
and distance between columns is 6m.Cross-section areas of members-in various regions are

given below:
Top region Middle region | Bottom region .
Area of columns ( cm?) 64.5 129 .= 225.8
Area of diagonals ( cm?) 32 o R R 64.5
Area of girders (cm?) 193.5 : 19354, v 193.5

Explain the procedure in detail, which you will adopt in the direct P-A analysis. (20)




Total No. of Pages 01 "Roll No. .....:
lId SEMESTER ' M.Tech.
MAY ~JUNE -2019

END SEMESTER EXAMINATION

Time: 3:00 Hours

CE-611 WASTE WATER TREATMENT DESIGN -

Max. Marks: 100

_ All questions carry equal marks.

Ql.

Q2 (a) What are primary treatment of sewage .Discuss various types and design criteria for

Q.3

Q.4

Q.5

Q.6

(b) Design a grit chamber having a pfoportiqnal weir as the velocity control devic

Assume suitable data required, ifany.

r design of waste water
utions to the pollution in
d reaeration of polluted

What are various characteristics of waste water which are required fo

treatment. Al_so discuss quality of sewage generated and per capita contrib
different Indian cities. Also discuss the self purification, deoxygenation an

streams. :
screens in

detail.
es for STP having

maximum flow of 15 MLD.

Discuss settling velocity analysis and design criteria for primary settling tanks. Design a primary

settling tank for city STP having population of 15 lacs. Assume desired BOD removal in primary
settling tank as 32% : : ' :

Discuss low cost treatment of waste water. Also discuss working and design criteria of oxidation
ponds. Design an oxidation pond to treat sewage of a town having population 5 lacs in Uttar

Pradesh.

What are the principal of biological treatment. Explain process design consideration of activated
sludge process. Design an Activated Sludge plant for a town having population 5 lacs.

Write short notes on any five

(2) MBBR
(b)  MBR
(c)  UASBR
(d  SBR

(¢)  Oxidation ditches
® Sludge digestion



Total no. of pages: 02 R 70 o ROl NO.....cuveeees
SECOND SEMESTER _ M. Tech. [E
END SEMESTER EXAMINATION

MAY-2019
CE-6122 INSTRUMENTATION '
Time: 3:00 Hours

/Notc: Question 1. Is compulsory.,

Max. Marks: 100

Answer any four question from the rest.
Assume suitable missing data if any.

Q1. (i) Write down thie ch

aracteristics of kathatometers. . 7
(ii) How U tube m

anometer can be modified to increase the sensitivity

and accuracy.




T

he temperature of a hot piece
missivity of 0.82, Later it
y for 0.76. Find the

¢c) A radiation pyrometer measured t

of metal on 7270 C assuming a surface e

was found that the accurate value of emissivit

ermination.

error in the temperature det
y. Enumerate different types of

Q5. a)Define the term chromatograph

Chromatographic analysis. .
n of the following

application and limitatio
7x2=14

b) Write down the principle,
chromatographic detector.

i. FID
ii. ECD
Q 6. Write Explanatory notes on: (Any Two) 10x2=20

i. Ring oven Technique.

ii. Flue gas analyser.

iii. Spectrophotometer.
Q7. Write short notes on (Any Four) 5x4=20

i. Electroanalytical Analysis.

ii. Volumetric Analysis.
iii. Atomic absorption spectrophotometer.
iv. Flame Photo Meter. o
v. N.M.R. B

vi. Flourimeter.
-End-



Sy A P

Total no. of Pages 02 Rollno........
SECOND SEMESTER M.Tech.(Env. Engg.)
END SEMESTER EXAMINATION May 2019

CE-6132 INDUSTRIAL WASTEWATER TREA ' TMENT
%'I ime : 3 Homs e , : Max. Marks : 100

1241
......

]

Q l(a) Explam the nece351ty of equallzatton and proportlonmg for
industrial wastewater Treatment. .

Q.1(b)What is the necesstty of Neutralization in Industnal waste :
treatment? Explam cmng suxtable examples?

Q. 2(a) Why are solvents grease, cyamde phenol and sulphates
. considered undesirable for discharge into public sewers? 4
Q 2(b) What are the vartous pollutlng efﬂuents generated by mtegrated

steel plants?

Q.3(a) Dlscuss the characterlstlcs of petrochemtcal Industnal‘

~ wastewater. -
Q.3(b) Draw the neat process ﬂow sheet, hlghhght the ongm anid

characterlstlcs of Wastewater generated ‘in typlcal ‘tannery
1ndustry : ‘ , oot

Q. 4(a) Write the dlfferent ways mvolved in Strength Reductlon of

" Industrial wastewater -
Q. 4(b) On what factors the selectlon of partlcular process for treatmg

the effluent of Industrial Waste Water depends? Write three
- alternatives for the disposal of the mdustrlal wastes

Q.5(a) How Oils and grease_,afe removed in Industrial in Industrial o
effluent? 4 ' :

Pagelof2



¢ the origin andv

s el
Q.5(b) Draw the neat process flow sheet, hig:hllgfi - nd paper mill.
characterization of wastewater generated 17 pulp ‘
\ IR A e dis ‘ler' Wane
Q.6(a) Write a short note on Recovery of potash from 'dlzgérat?on ha
Q.6(b) Discuss the processes, sources of wastewater 81

Pharmaceutical Industry

; | Sk
Q.7(a) Discuss the processes, sources Of wastewater generation 11

Distillery Industry ' |
Q.7(b) Explain thg treatment options for Distillery wastewater i India.



e

Total N :

e 0. of Pages 2 RollNo........cvhul.

. ond Semester M. Tech. [Civil Geotech
nd Semester Examination D May 201 9ec' :

Paper Code-CE 6222
Plasticity & Fracturc Mechanies in Rock Structures

Time: ; |
1me: 3.00 Hours Max. Marks: 100

Note:. Question one is compulsory. Answer any two out of the rest. Use SI Units. All Parts of a
question must be answered at a one place in a sequence
Assume suitable design data if missing.

1. &) What are failure theories from the considerations of three-dimensional stress analysis,
stress invariants with respect to estimating in situ deformation of rock masses using a
hardening parameter? :

b) Differentiate yield criteria namely Von Mises, Drucker-Prager, MC, Original and
Generalized HB criteria. (i e b i

c¢) Obtain a relation for isotropic, kinématicv and _hardening in V,rélé.tidnv to softening
normality principle, plastic flow rule, and plastic potential.

d) What plastic stress-strain relations are path depéndén‘t behavior?

¢) If 51=300 kPa, 5:=100 kPa, 0$-='100 kPa, ﬁnd out _the .iIiV_ai’iants of stress and strain,
£1=3%, £2=1%, £3=1%, state if material is elastic in this range of stresses?
| ' (8x5=40)

. a) Derive constitutive equations for linear elastic-plastic stress fields in rocks for Mode-I
- Mode-II and Mode-III cracks and tabulate the results. :

b) Consider a central crack of length D2 in an infinite plate subjected to uniaxial stress ©

at infinity perpendicular to the crack plane. According to the Irwin model, the effective

crack is larger than the actual crack by the length of plastic zone. Show that the stress

intensity factor corresponding to the effective crack, called effective stress intensity

factor Keg, for conditions of plane stress and plane strain is given by a standard equation.

c) A large platé of steel contains a crack of length 50 mm and is subjectéd to a stress 6 =
800 MPa normal to the crack plane. Plot the oy, stress distribution directly ahead of the
crack according to the Griffith model ¢) Irwin model. The yield stress of the material is

a) What is application of plastic and damage theories from the considerations of three-

dimensional stress analysis, stress invariants with respect to computing in-situ strength of

rock masses _ O v , el o
b) based upon RQD using pressure and damage sensitive constitutive relationship?



. . . 9
¢) How the relationship of volumetric crack size with material strength has evolved? How

the joint factor is related to the applied loads?

(10x3=30)

4 a) }W.hat is the concept of damage theories in rock mechanics and ‘with referenge to
hardening and softening parameters? |

b) A large plate of steel contains a crack of leﬁgth 30 mm and is subjected to a stress 6 =

600 MPa normal to the crack plane. Plot the oy, stress distribution c!irectly ahead of
the crack according to the elastic as well elastic-plastic model. The yield stress of the
material is 8000 MPa. ol ,

C)»The stress components in a part of a structure have been calculatedl t0o 0~ I0.0
MPa, g,= 80 MPa, and t,,= 40 MPa (all other stress components are zero). For .thls
structure a safety factors = 1.5 with respect to yielding is re\qulre;.i. What yield
strength o, should the material have to fulfil this condition? Inv‘estl_‘gatc'agg%;[he
Tresca and the von Mises yield criteria. S T

| . (10x3=30)
5 Write shot notes on : - : ARG S
a) Intrinsic joint characteristics: joint number, joint factor and RQD
- b) Joint strains, volume changes and yield function |
c) Softening parameters and joint stiffness
(10x3=30)

V. .

y .9



7
7 a) Delineate  the factors.to be included in development of a typical index for the
ground water and suggest an index for ground water to be used as a source of
*-rigation water or potable water. Calculate the same for the data mentioned in
guestics number 6 (a), above.
1) Explain T0x1c1fv test for ground water. ' 3 (15+5)

8
a) What are “nec stochastic models and explain their utility .in ground water
level modeliing. “7hv these models are considered as Gata driven models ?

i
ex=lain the ~arious steps invelved in development and validaticn of-typical

seacona; ARIMA model ;
b) Write th= equation of ARMA(2,1) model, given &= .76, 6, =.13, 0,=.27
(1248)

©

Total No. of Pages 04 v . Roll No...l..,